
 

 

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD 

IN THE MATTER OF:  ) 
) 

Petition of Emerald Polymer  ) 
)   AS 19-002 

Additives, LLC for an Adjusted ) 
)   (Adjusted Standard) 

Standard from 35 Ill. Adm. Code ) 
) 

304.122(b)    ) 

NOTICE OF ELECTRONIC FILING 

TO:   Persons Identified on the Attached Certificate of Service 
 
 PLEASE TAKE NOTICE that I have today electronically filed with the Office of the 
Clerk of the Illinois Pollution Control Board this Notice of Electronic Filing and the attached 
Emerald’s Post-Hearing Brief in Support of Petition, copies of which are attached herewith 
and served upon you. 
 

Respectfully submitted, 
 
Emerald Polymer Additives LLC 

Date:  March 11, 2020 
[...]
improved process efficiency by 47 lbs/charge and reduced BBTS entering into the wastewater by 

100,000 pounds in 1997.  Id., 9.  In 2000 and 2001, Noveon further optimized the BHS filter 

media and improved the performance of the BBTS fines scrubber, leading to further reductions 

of 66,000 and 123,000 pounds of BBTS to the wastewater.  Id., 9-10.  In 2003, Noveon 

optimized the tBA recovery system reducing losses to wastewater by 185,000 pounds.  These 

latter two efforts received Governor’s Awards for pollution prevention.  Id., 10.   

Noveon returned to the acidification concept in 1997 and experimented with acidification 

pretreatment of the polymer chemicals (“PC”) stream with ferric chloride.  While the 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

14 

pretreatment reduced chemical oxygen demand (“COD”) by 25% and MBT by about 50%, those 

reductions did not lead to any evidence of nitrification in the secondary treatment bioreactors.  

Id., 11.  In 2000, Noveon performed a full scale aeration study using air stripping in one of the 

bioreactors.  Aeration of the primary clarifier stream did not reduce ammonia below 110 mg/L 

and also caused difficulty in control of pH due to the need to add caustic.  Aeration of the PC 

stream only achieved some reductions in TKN and tBA but did not remove morpholine.  And, 

the experiments suffered from the same inability to control pH and other variables.  Id., 11-12.   

After AS 02-5, the Henry Plant continued to search for and implement pretreatment and 

source reduction.  In 2007, Emerald replaced the BBTS scrubber with a dust collector reducing 

losses of BBTS to wastewater.  PHX 4 (letter report to Agency Dec. 24, 2007).  During project 

development, Emerald estimated that this replacement would reduce BBTS in the wastewater 

stream by 75 to 87 lbs per batch, which would translate to 8-10 lbs per batch reduction in 

effluent ammonia.  AS 13-2, Response to Hearing Officer Order, 4 (April 12, 2013).  Emerald 

also investigated a sintered BHS filter media that might reduce loss of BBTS to wastewater, but 

the trial filters continued to blind and require frequent changes.  Emerald investigated 

improvements to the acetonitrile column efficiency but the resulting capital project was rejected.  

Id., 5.  Emerald also evaluated Anammox (an anaerobic ammonia oxidation process) but found 

that MBT and other inhibitors would render the process unstable.  Id.  

In 2008, Emerald conducted training to optimize treatment plant operation, initiated a 

study of use of carbon dioxide for pH buffering and conducted fed batch reactor testing to 

quantify bio-inhibitors in the system.  PHX 4 (letter report to Agency May 20. 2010).  In 2009, 

Emerald made improvements to the tBA column that it believed lowered the loss of amines, 

however, no data quantified the reductions.  It also began using carbon dioxide to reduce slug 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

15 

feeding of caustic and to improve overall stability; however, those changes did not reduce 

ammonia.  PHX 4 (letter report to Agency Dec. 22, 2009); AS 13-2, Response to Hearing Officer 

Order, 5.  In 2011 and 2012, Emerald made instrumentation upgrades for the acetonitrile 

recovery column associated with the 3114 process to better control absolute pressure and 

improve recovery efficiency.  PHX 4 (letter report to Agency Dec. 20. 2011).  The 3114 process 

did not run enough during 2012 and 2013 to provide data to measure the effects of these changes.  

PHX 4 (letter report to Agency Dec. 30, 2013); AS 13-2, Response to Hearing Officer Order, 7.  

In 2013 and 2014, Emerald tried to reduce tBA loss from a product manufactured in Building 

725.  PHX 4 (letter reports to Agency Dec. 30, 2013 and Dec. 30, 2014).   

Between September 2018 and February 2019, Emerald made changes that decreased the 

loss of BBTS into the treatment system by almost 80%.  HT 1/14/20, 51:5-9 (Hathcock); PHX 16 

(page titled Henry Plant BBTS Effluent Improvement).  Those changes included upgrades to 

computer hardware and software that facilitated improved process control, increasing the 

reaction temperature leading to drier and larger particles which enhanced BHS filtration 

efficiency and improvements to the BHS filter cleaning and process itself.  Emerald’s Written 

Answers, Response to Question 1, p. 4; HT 2/4/20, 83:3-17 (Hathcock).  In the fall of 2019, 

Emerald focused on the BBTS and OBTS processes and achieved additional reductions in MBT 

lost from the BBTS process.  Additional changes to the BBTS process included installation of a 

new oxidation-reduction probe to improve the bleach addition endpoint, addition of an acid wash 

step to the BHS filtering process reducing the amount of MBT dissolved in wastewater and an 

increase in the quantity of acid charged to attempt to reduce unreacted MBT.  To date, efforts to 

improve losses from OBTS production have not been successful.  Emerald’s Written Answers, 

Response to Question 1, p. 4; see also HT 1/14/20, 46:3-23 (Hathcock).  Each process must be 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

16 

separately evaluated and tested to achieve source reductions.  Id., 45:18-23.  Because BBTS and 

OBTS have greater source reduction potential, changes to the 50% MBT and MBDS processes 

have not been made yet.  Id., 47:13 to 48:7. 

While the reductions associated with some of these changes were not quantified, TKN 

and ammonia data for the PC tank, which receives most of Emerald’s streams, show cumulative 

improvements.  Average TKN for the PC tank decreased from 494 lbs/day in 2002 to 287 lbs/day 

in 2011 to 227 lbs/day for March-August 2019.  Average ammonia for the PC tank decreased 

from 62 lbs/day in 2002 to 8 lbs/day in 2011 to 2 lbs/day for March-August 2019.  AS 13-2, 

Emerald’s Motion to File Instanter, ¶ 7 and Appendix A, p. 3, Table 1 (June 20, 2014) (Flippin 

Letter Report July 8, 2013) (averages for 2002 and 2011); PHX 12, 4 (Flippin Expert Report 

10/11/19) (average for March-August 2019).  Despite these improvements, the loss of MBT and 

other nitrification inhibitors cannot be reduced to zero prior to the secondary treatment step 

where nitrification should occur.  HT 1/14/20, 49:17-22; 68:17-23 (Hathcock); HT 2/4/20, 103:6-

17 (Wrobel).  The cumulative improvements so far are insufficient to assure compliance with the 

Section 304.122(b) limits.  HT 1/14/20, 101:1-8 (Hathcock).  Whether they will ever be able to 

reduce MBT to levels below the nitrification threshold with reasonable maximum production is 

also unclear.  Id., 110:5 to 111:2; see e.g. PHX 13 (ammonia effluent for 11/3/19 to 11/13/19 

exceeding 6 mg/L). 

Despite these repeated efforts at source reduction, ammonia in the Henry Plant discharge 

remained above the 3 mg/L criterion set in Section 304.122(b) until the significant downturn in 

MBT-related production during 2019.  Even then, the monthly averages for October and 

November 2019 exceeded 3mg/L.  See PHX 14, numbered pps. 1-3.  The extremely low 

ammonia effluent results in late 2019 cannot be explained by source reduction alone.  They 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

17 

likely also reflect the significantly lower MBT-related production.  The ammonia effluent results 

in the last four months of 2019 are not representative of reasonable maximum operations.  HT 

1/14/20, 48:8 to 49:16 (Hathcock). 

F. Emerald and Mexichem Contribution to the Local Community. 

Both Emerald and Mexichem play a major role in supporting the local economy through 

payment of wages, purchase of materials locally and the payment of real estate taxes.  On an 

annual basis, wages and benefits of approximately $7.3 million are paid by Emerald to its 66 

employees.  Most of those employees live within a 30-45 minute drive of the plant.  

Approximately 30 of Emerald’s employees are members of the Teamsters union.  HT 1/14/20, 

28:5-15 (Hathcock).  Emerald pays approximately $158,000 per year in local real estate taxes 

and also spends about $2.5 million with local contractors on maintenance and improvements.  

Mexichem has approximately 70 individuals employed at the Henry Plant.  PHX 1, ¶¶ 42-43. 

The City of Henry's population in 2017 and 2019 has been approximately 2,300.  See 

http://www.city-data.com/city/Henry-Illinois.html and 

https://illinois.hometownlocator.com/il/marshall/henry.cfm (both last visited 3/9/20).  The 

Emerald and Mexichem payrolls provide substantial support to the City and local businesses 

within Marshall County and the surrounding area. 

G. The Henry Plant Wastewater Treatment Facility. 

The wastewater treatment system treats the wastewater from both Mexichem’s and 

Emerald’s Henry Plant processes and also multiple non-process water influents.  PHX 1, ¶ 30.  

During 2016 through 2018, the system treated approximately 500,000 gallons per day (“gpd”) of 

combined effluent from Mexichem’s and Emerald’s operations.  PHX 1 ¶ 23.  Plant management 

also continually evaluates ways to further reduce flow.  HT 1/14/20, 28:21 to 29:7 (Hathcock). 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

18 

The wastewater treatment system at the Henry Plant is a multi-process system that treats 

both process wastewater and non-process discharges including potential contact storm water and 

non-contact cooling water.  A block flow diagram of the treatment system was admitted into 

evidence.  Id., 21:2 to 22:1; PHX 7.  The Henry wastewater treatment system has historically 

provided greater than 95% reduction of biological oxygen demand (“BOD”) while the highest 

daily maximum ammonia value in any month has ranged from 16 to 130 mg/L and the 30-day 

average ammonia value has ranged from 2 to 102 mg/L for 2015  through 2019.  PHX 14, 

numbered pps. 1-3.  This broad range reflects normal variability in plant operations as well as 

fluctuations in production levels and product mix.  Average daily maximum concentrations for 

those years have ranged from 39.17 to 79.69 mg/L.  Id., first page (not numbered). 

Wastewater from Emerald’s production discharges to either the PC or the C-18 

equalization tanks.  PHX 1, ¶ 31.  Mexichem’s wastestreams flow in one of two directions: either 

to the PVC Lift Station then to the PVC equalization tank or to the Diversion Tank and 

pretreatment before the PVC tank.  Emerald's Written Answers, Response to Question 6, pp. 7-8; 

AHX 4.  Waste activated sludge and solids from the Mexichem pretreatment that are not 

captured by the filter press discharge to the PVC tank.  The PVC tank may also receive recycle 

streams from various treatment processes such as the overflow from the filter press feed tank, 

backwash from the traveling bridge sand filters and returning pond water.  PHX 1, ¶ 31.  

Wastewaters from these equalization tanks are mixed, pH is adjusted, coagulant and flocculent 

are added, and then the water is sent to the primary clarifier where suspended solids are 

separated.  The solids are dewatered and landfilled as a non-hazardous special waste.  Id. 

After primary clarification, the wastewater is sent to activated sludge treatment.  Id., ¶ 32.  

The bioreactors are tanks that range in size from about 360,000 to 1.4 million gallons and contain 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

19 

biomass to degrade the organic matter in the wastewater.  Id.; HT 1/14/20, 27:20-24 (Hathcock).  

The addition of air into the bioreactors ensures that the biomass has sufficient oxygen to 

complete the degradation of organic materials and also ensures through agitation that the 

biomass comes into adequate contact with the organic matter contained in the wastewater.  PHX 

1, ¶ 32.  The plant currently uses one bioreactor and is conducting design engineering to make 

the others available again to provide redundant capacity.  Id.; HT 1/14/20, 30:21 to 31:24.  

Repairing the largest bioreactor is likely a four to six month process that cannot be accomplished 

during an annual outage.  HT 1/14/20, 32:7-19.  The additional bioreactors are not expected to 

provide additional nitrification capacity.  Id.  Even with just the single large bioreactor operating, 

Emerald can achieve the desired residence time for BOD removal.  Operating more tanks would 

just treat the same mass of solids in more tanks without improving effluent quality.  HT 1/14/20, 

230:4 to 231:161 (Flippin). 

After the bioreactors, the wastewater flows into the secondary clarifier where more 

coagulant and flocculant are added.  The solids removed during secondary clarification are 

primarily biomass and are returned to the bioreactors.  PHX 1., ¶ 33.  The wastewater from the 

secondary clarifier is then sent to traveling bridge sand filters for additional solids removal 

before flowing into a concrete sump leading to the outfall.  Backwash from the sand filters is 

recycled into the PVC tank.  Id., ¶ 34; PHX 7. 

Non-process wastewater, including non-contact cooling water, potential contact storm 

water, water from the boilerhouse demineralizer and water treatment works, is discharged to two 

holding ponds.  Water from the ponds is then pumped into the primary treatment system.  Id., ¶ 

35; PHX 7. 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

20 

The City of Henry operates a municipal POTW adjacent to the Henry Plant.  The POTW 

consists of an aerated lagoon followed by a sedimentation basin and effluent disinfection.  

PHX 1, ¶ 36.  The POTW discharge combines with the treated Henry Plant effluent and is 

discharged together through the multi-port diffuser into the Illinois River.  Compliance sampling 

of each effluent occurs before they are combined.  Id. 

H. The Multi-Port Diffuser, the ZID, the Mixing Zone and Environmental Tests. 

The effluent from the Henry Plant was originally discharged through an 18-inch, single-

port submerged diffuser into the main channel of the Illinois River.  AS 02-5, PHX 16, 4 (Expert 

Written Testimony of Michael Corn).  A high-rate multi-port diffuser was installed in October of 

2005 to replace the original single-port diffuser and has been in use since installation.  AS 13-2, 

Petition Ex. 4, p. 1-9 (Diffuser Performance Evaluation prepared by AquAeTer, December 

2005); PHX 1, ¶ 9.  The wastewater treatment plant discharge has been determined to completely 

mix within an approved ZID and mixing zone.  AquAeTer calculated that the minimum 

dispersion required to meet the acute ammonia standard at the edge of the ZID is 19.2:1, AS 13-

2, Response to Hearing Officer Order, 12-13, including Table A (Apr. 12, 2013), and to meet the 

chronic ammonia standard at the edge of the mixing zone is 121.2:1.  Id.; AS 13-2, Response to 

Hearing Officer Order, 4 (Oct. 8, 2013).  AquAeTer also conducted a dye dispersion study 

combined with water quality measurements and predictive modeling.  That work showed that the 

multi-port diffuser achieves the acute ammonia water quality standards for mussels within 20 

feet of the diffuser, where the dispersion is 39.7:1, and that the effluent is fully mixed top to 

bottom about 92 feet downstream, where the dispersion is 47.9:1 (roughly 2.1% effluent).  AS 

13-2, Petition Ex. 4, pp. 3-4, 3-7 and 3-14.  AquAeTer also showed that the multi-port diffuser 

achieves the chronic ammonia standard between 92 and 553 feet downstream from the diffuser 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

21 

where the dispersion is between 47.9:1 and 151.5:1, respectively.  Id.  The diffuser is 

accomplishing the mixing for which it was designed.  HT 1/15/20, 81:11-19 (Twait). 

In-stream ammonia monitoring of the Illinois River that was conducted from 2007 

through 2015 demonstrates that the ammonia water quality standards are routinely met at the 

edge of the approved mixing zone.  During nine years of testing, the laboratory could not detect 
[...]
would also inhibit nitrification on side B.  Id., 26:13-23.  

Mr. Liska’s last idea was his most complex and poorly conceived:  the baffles converted 

to watertight wall.  This idea, apparently conceived over a lunch and with no consideration of its 

inherent dangers, is not technically feasible.  Mr. Liska has never done this kind of engineering.  

HT 2/3/20, 116:5-7 (Liska).  He could not explain what his wall would be made of, id., 113:9-13, 

how it would be installed, id., 114:7-9, and (after desperately trying to evade the question) 

admitted that he had no idea what would happen if the water level on one side of his wall became 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

36 

significantly different than on the other, id., 120:20 to 122:14.  He was not even sure if his wall 

would be entirely watertight, speculating that he might put a gate in the wall, id., 116:22 to 

117:20, although apparently forgetting that would allow the nitrification inhibitors to flow from 

one side to the other.   

Mr. Flippin thoroughly refuted the technical feasibility of this idea.  The watertight wall 

poses several technical problems that a licensed professional engineer would immediately 

recognize as needing consideration.  HT 2/4/20, 27:5 to 30:3 (Flippin).  For example, the 

bioreactors at the Henry Plant were not built to support an interior wall.  Id., 27:11-12.  As a 

result, “any movement in the baffle wall would…put movement on the floor and movement on 

the exterior wall, which would then lend the tank, in the worst case, to a collapse.”  Id., 27:21 to 

28:1.  Similarly, a significant difference in water level on either side of the wall could cause the 

tank to collapse.  Id., 28:22 to 29:1.  Thus, a watertight wall in Emerald’s three existing 

bioreactors is not an option unless Emerald is “willing to take on extreme risk of failure” of the 

structural integrity of the tanks.  Id., 35:4-10.  The idea is so crazy that, even after asking his 

colleagues, Mr. Flippin had never heard of a circular tank being retrofitted with a watertight wall.  

Id., 30:4-17.  Of course, the Agency also presented no evidence from which the Board could 

conclude that the watertight wall idea is economically reasonable.  HT 2/3/20, 123:9-13 (Liska). 

Throughout each of these ideas is the additional problem of lost treatment capacity 

associated with repurposing Emerald’s three existing bioreactors.  HT 2/4/20, 34:2-8 (Flippin).  

Emerald plans to take its north bioreactor out of service for repairs in the near future, thereby 

requiring the use of Emerald’s three remaining bioreactors in order to continue operations.  Id., 

34:4-7.  If the bioreactors are otherwise being used for tertiary nitrification, additional tankage 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

37 

must be built in order to allow the north bioreactor to be taken out of service for repair and 

inspection.  Id., 34:22 to 35:3.  The Agency failed to consider these costs, too. 

Akaline Stripping 

Mr. Flippin also prepared an updated design and cost estimate for alkaline stripping.  

Importantly, alkaline stripping is inadequate to comply with the regulatory effluent limits.  PHX 

12, 7.  This alternative is economically unreasonable:  a summary of treatment alternatives 

performance and costs are shown in Table 2 of Mr. Flippin’s 2019 report and presented as unit 

costs in Table 3 of that report.  PHX 09, ¶ 64; PHX 12, 11.  The data demonstrates that Emerald 

would have to commit to spending $7.3 million in capital costs and $16 per pound of ammonia 

removed over the next 10 years, making alkaline stripping more expensive (and less efficient in 

terms of how much ammonia reduction is achieved for the estimated cost) than other alternatives 

studied.  As requested by the Board, Mr. Flippin refined his cost estimate for this alternative and 

found the refined 10-year present worth cost to be $17/lb ammonia removed and the 20-year 

present worth cost to be $12/lb ammonia removed.  Emerald’s Written Answers, Flippin 

Technical Memorandum, 5, Table 4.  This confirms his previous opinions.  Alkaline stripping 

also requires extensive chemical addition which will appreciably increase the effluent salt load to 

the Illinois River.  PHX 12, 12.  The Agency did not provide any testimony to rebut Mr. 

Flippin’s conclusions.  Nor has the Agency claimed that alkaline stripping is either technically 

feasible on its own or economically reasonable. 

Ion Exchange 

Ion exchange treatment concentrates the ammonia in one stream (the final effluent) into a 

smaller stream requiring off-site disposal.  PHX 12, 9.  This alternative has unresolved issues 

associated with where the spent regenerant (ammonium chloride at approximately 4,500 gpd of 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

38 

0.90 percent by weight nitrogen) can be disposed.  Id.  Also, like each of the treatment 

alternatives studied, implementation of the ion exchange alternative at the Henry Plant would 

increase the toxicity of Emerald’s effluent due to the addition of salts.  HT 2/4/20, 50:2-14 

(Flippin).  When further refining the costs for this alternative at the Board’s request, the resin 

supplier advised Mr. Flippin that the spent regenerant volumes were significantly 

underestimated.  Emerald’s Written Answer, Flippin Technical Memorandum, 4.  Thus, ion 

exchange now is judged to be more costly than tertiary nitrification or alkaline stripping, which 

makes it economically unreasonable.  Looking again at the three factors for economic 

reasonableness under 415 ILCS 27(a), the high unit cost, minimal benefit to the environment and 

negative environmental side effects associated with ion exchange make clear that it is not a 

viable option for the Henry Plant.  Furthermore, the Agency did not offer any testimony to rebut 

Mr. Flippin’s conclusion that ion exchange is not economically reasonable.   

Granular Activated Carbon 

Mr. Flippin also evaluated the use of granular activated carbon (“GAC”) treatment on the 

PC and C-18 wastewater to remove MBT before the primary clarifier to allow nitrification to 

occur in the bioreactor.  PHX 9, ¶ 18.  This alternative was evaluated at a bench scale.  Id., ¶ 19.  

In bench scale testing, Mr. Flippin found that GAC would sufficiently reduce MBT 

concentrations to allow the microorganisms in the plant wastewater system to achieve adequate 

nitrification.  PHX 11, Flippin Technical Memorandum, 12-13 (Apr. 13, 2018).  Mr. Flippin also 

found that the estimated cost associated with GAC treatment is twenty-times higher than the 

costs incurred by municipal wastewater treatment facilities in Illinois and eleven-times higher 

than the average cost of municipal facilities nationwide.  Id., 15.  Because of these findings, Mr. 

Flippin concluded that GAC treatment is not economically reasonable.  Id. 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

39 

The Agency boldly claimed that it often saw GAC used at the end of a treatment process.  

HT 2/3/20, 50:6-15 (Liska).  But, when pressed to identify one such wastewater treatment plant, 

the Agency could only identify groundwater remediation systems.  Id., 51:1-24.  Groundwater 

remediation is completely different than treating a plant’s wastewater because the groundwater is 

relatively clean, except for the contaminant being targeted.  In comparison, a plant wastewater 

has many other components that will use up the absorptive capacity of GAC because it is not 

selective for MBT.  Such a comparison is moot.  HT 2/4/20, 42:23 to 43:15 (Flippin). 

In a clumsy attempt to counter Mr. Flippin’s analysis, the Agency’s witness testified that 

application of the GAC treatment to other points in the Henry Plant system should have been 

studied because that might affect performance.  He offered that GAC treatment should be studied 

at the primary clarifier, the flocculation tank and the secondary clarifier.  HT 1/15/2020, 170:2-

17 (Liska).  This was a curious suggestion since those locations have more flow than the PC and 

C-18 tanks and the witness had previously stated under oath that Mr. Flippin might have applied 

GAC treatment at points with too much flow.  HT 2/3/20, 46:4-10 (Liska).   

In response, Mr. Flippin explained that he intentionally evaluated GAC treatment at the 

PC and C-18 tanks because they represent the highest concentration of MBT and lowest 

concentration of competing COD in the wastewater treatment process.  HT 2/4/20, 40:1-12 

(Flippin).  These two tanks are upstream of the primary clarifier, at a point in the wastewater 

treatment process before Mexichem’s wastestreams are comingled with Emerald’s wastestreams.  

See PHX 7.  The carbon in GAC is not selective in removing MBT; in fact, MBT has a low 

affinity for carbon, meaning that GAC treatment will remove less than 0.03 pounds of pollutant 

per pound of carbon.  HT 2/4/20, 39:11-21 (Flippin).  There is no utility in evaluating GAC 

treatment downstream of the PC and C-18 tanks at the primary clarifier because soluble COD 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

40 

from Mexichem’s wastestream, which by then is comingled with Emerald’s wastestream, will 

compete with MBT to react with carbon.  Id., 40:13 to 41:5.   

Evaluating GAC treatment at the flocculation step is “self-defeating” because the 

wastewater in the flocculation chamber is not yet settled.  Id., 41:12 to 42:2.  The Agency’s 

suggestion to evaluate GAC at the secondary clarifier betrayed a complete misunderstanding of 

the purpose of GAC treatment.  The purpose is to use GAC to remove MBT to allow single-stage 

nitrification to occur in the bioreactors before the secondary clarifier.  Id., 42:3-11.  The evidence 

supports that Mr. Flippin carefully and thoroughly evaluated GAC treatment at the most 

economical point in the Henry Plant wastewater treatment process.  Id., 42:19-22.  Mr. Flippin’s 

cost estimates, and his finding that GAC treatment is economically unreasonable, are consistent 

with the most efficient use of GAC treatment in the Henry Plant system. 

Breakpoint Chlorination 

Mr. Flippin concluded that breakpoint chlorination can discharge an effluent in 

compliance with the effluent ammonia regulatory limits.  PHX 12, 8.  Breakpoint chlorination is 

accomplished by using chlorine to oxidize ammonia to nitrogen gas.  Id.  Because the process is 

non-selective in its oxidation and would consume some residual BOD and COD, Mr. Flippin 

estimated that the required dose of chlorine would be 12 pounds per pound of ammonia oxidized, 

and the alkalinity requirement would be 14 pounds applied per pound of ammonia oxidized.  Id.  

He proposed to install breakpoint chlorination downstream of the existing tertiary sand filter in 

order to minimize the required chlorine demand.  Id.  However, the chemical addition involved 

in this treatment would increase salt load in Emerald’s effluent by more than 70 percent.  PHX 

12, 8; see also HT 2/4/20, 50:2-14 (Flippin). 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

41 

An additional problem associated with breakpoint chlorination is that it could form 

chlorination byproducts in the form of chlorinated organics.  PHX 12, 8.  While dechlorination is 

routinely practiced by POTWs, that treatment only removes chlorine.  It does not remove 

chlorinated organics.  HT 1/14/20, 149:3-7 (Flippin).  Due to these extreme negative 

environmental side-effects and the relative cost compared to NACWA ammonia removal costs 

and other treatment alternatives studied, Mr. Flippin concluded that breakpoint chlorination is 

not economically reasonable.  PHX 12, 11 Tables 2 and 3.  The Agency provided no testimony to 

refute these conclusions. 

River Water Dilution 

Mr. Flippin evaluated river water dilution as a treatment alternative in accordance with 

AS13-2, Condition 2.e.  In this alternative, water would be extracted from the Illinois River and 

pumped uphill to dilute the primary clarifier effluent so that MBT concentrations are reduced 

enough to allow nitrification to occur.  PHX 9, ¶ 18.  Fed batch reactor tests were performed on 

five combinations of biomass and test waters to investigate the viability of this alternative.  Id., ¶ 

21.  The results of these tests demonstrate that diluting the pretreated clarifier wastewater with 

water extracted and pumped from the Illinois River requires a dilution percentage in excess of 

90% for uninhibited nitrification to occur.  Id., ¶ 22.  The sustainability of the performance of 

this treatment alternative is unlikely due to inherent variability of the influent MBT 

concentration in Emerald’s PC/C-18 wastewaters and the difficulty in maintaining target 

temperatures in the biological treatment systems while heating a large river water flow 

(approximately 7 million gallons per day, or “MGD”).  Id.  This alternative is also economically 

unreasonable because the estimated cost is 40 times higher than the costs reported by the POTWs 

serving Decatur, Bloomington, and Normal, Illinois in 2015 and it is twenty-one-times higher 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

42 

than the median cost reported by NACWA.  Id., ¶ 32.  The Agency’s witness agreed with Mr. 

Flippin’s analysis of the necessary temperature adjustment, how much dilution would be needed 

and his estimate of the costs associated with this alternative.  HT 2/3/20, 59:10-16 (Liska).   

One Agency witness suggested that Emerald should have evaluated applying river water 

dilution only during seasons when heating the river water would not be necessary.  HT 1/15/20, 

84:12-22 (Twait).  But, the witness had not evaluated the cost of this approach and could not 

explain why Emerald should adopt one of the most costly alternatives as a part-time solution.  

Id., 86:1-9.  The answer seems rather obvious.  Combining two treatment alternatives would only 

increase costs precisely because it means building two systems and incurring two sets of costs.  

HT 1/14/20, 133:9 to 134:2 (Flippin) and 87:4-18 (Hathcock).  Negative environmental side-

effects associated with river water dilution include the emission of 38,000 metric tons of CO2e 

greenhouse gases, 35 tons of nitrogen oxides and 30 tons of carbon monoxide per year as a result 

of the necessary heating equipment.  PHX 11, Apr. 17, 2018 Letter to the Agency, EP003516-

EP003517.  According to Mr. Flippin, this alternative would also increase the heat load to the 

Illinois River 10-fold, which would adversely impact localized water quality.  PHX 9, ¶ 35.   

Ozonation 

The ozonation process oxidizes ammonia to nitrate, similar to biological nitrification.  

PHX 12, 6.  In his evaluation of this alternative, Mr. Flippin proposed to install treatment 

downstream of the Henry Plant’s existing sand filter in order to minimize the oxidant demand 

associated with effluent TSS.  Id.  Importantly, ozonation is unable to achieve ammonia removal 

beyond 55 percent and is therefore unable to meet the limits of Section 304.122(b).  Id., 6, 11 

Table 2.  Moreover, on a present worth basis, ozonation has the highest cost per pound of 

ammonia removed of all of the alternatives studied.  Id., 11 Table 3.  The Agency did not offer 

Electronic Filing: Received, Clerk's Office 03/11/2020



 

43 

any testimony regarding ozonation and did not address this treatment alternative in its 

Recommendation.  For the reasons explained by Mr. Flippin this alternative is not technically 

feasible or economically reasonable. 

Land Application/Spray Irrigation 

Mr. Flippin evaluated land applying Emerald’s effluent to Bermuda grass, soybeans or 

corn over 80 acres owned by Emerald.  PHX 12, 9-10.  The Agency’s witness suggested land 

application should be studied over “hundreds or thousands of acres.”  HT 1/15/20, 177:2-3 